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s Tubos de Acero de México, 5.A.
455 Carret. México Veracruz Km 433.7 5M
Delfino Valenzuela Tajeriz, Veracruz, Verzoruz
C.P. 91697 MEXICO
(52) 229 989 1100 1=l
(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13082253 1/5

Date / Dia: October 30, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DE C.V. Customer’s Order Hem / Orden Cliente - em: Cusiomer s Reference ! Ref. de! Clienter  JManuiactarer s Works Order N° 7 Ganfirmacion de venta:

NIA 16296 205357/03
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface { Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS " ]JVARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Rstandard or Specification / Normas e Especificaciones: Steel Grade / Grade de acero: Ends / Exiremos:
AP 5L EDAS/JULY 2013 B/X42-1.245/L.290 PSL1 NORMAL BEVEL

‘ BISELADO NORMAL

Dimensions ! Dimensionas: Schedule / Cédula: Length / Longitud: Quantity ! Cantidad: 3 Pcs/Pz MNominal Weight / Peso Nominal:
6.625 X 0.28 INCH SCH 040 /W.C STD 3937 /4035FT 120.538 FT 2336.902 LB 18.99 L B/FT
H1 68.3 X 7.1 NI 12.00 /12,30 MTS 36,740 MTS 1060.000 KG 28.26 KG/M

Specimen condition Specimen dimensions Test Y.S. U.T.S. Y.S./UT.5) Elongation / Alargamiento
Heat N° § Sample N* Condgicion de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Req.
Colada N°f Muestra N® | Ls Sc |} Type{ Ori Size Area Temp. |Min: 290 Min: 415 Req. Max. Lo Min. Obt.
Tipa . Tamano Saccion | ensayn |Max: -- Max: ~ -
mm mm2 “C MPa MPa in %o %
6935 86098 ] AM S5 L 25.31 X 0768 194.53-8 RT 335 515 Q.E?g 2 24.5 38.0
AM: As manufaclured / Segun proceso de fabricacion Ls: Location of sample f Ubicacton de la muestra Ori: Orientafion / Orientacion Sc: Specimen condition / Condicion de ia probeta
:|B:.Bady / Cuerpo L MaR Ma),t‘l{i_'l‘um { Maxime _Req. Max Reqmred maximum / Maximo requerido Ss: Strip specimen { Muestra raclangular.
)L Lgngitudinal 7 Longitudinal 7 A S: Litimate tensila strengt / Re:
3 ||'a|]e:ng§h.'Longitud inicial : Yisld strength f Fluencia

* J.Mueastia N°
~.00001 LT
" B6088 D

Ezla carlificado 88 emite mediants sistema com) n firma electronica.  El ertificado original posee impreso el loge
- [ Tenarig.color verde. En caso de que el poseador 2 copia, debara gan:_anl a.mnlcm\ldad con ef original haciéndose
: raspunsah!e por cualquier usa ilegal o indebido, Cualqular teraeion yia falsnfcacn‘:n estera sifela ala: Iey v

K Thls cartificale is issued by a cumpulenzed syslsm ang i is vaiid with electronic signature. On the onglnal cerﬂﬁcale the trade-mark green; aulurad
"Tenans is stamped. In case the uwner af lhe drginal Eerdificale would release a capy. of i, e mitist: allast i cnn{ormily te the original nne taking -
i upun hlmss\flhe reipﬂnslh\llly for any unlawful or'not afowsd use. Any alteralion and.'or Talgifi catlnn wlII ba sulyem-d ia'the law.
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Tubes de Acero de México, S.A.

Carret, México Veracruz Xm 433.7 SN

Delfine Valenzuela Tejeria, Veracruz, Veracrisz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina
CERTIFICADC DE PRUEBAS EN FABRICA 13082253 2/5
Date / Dia: October 30, 2013

Cuslomer/ Cliente: PLESA ANAHUAC Y GIAS, S.A, DE C.V. Customer s Order ltem / Orden Glients - llem: Customer’s Reference f Ref. del Cliente:  [Manufacturer’s Woerks Order N° / Confirmacion de Venta:

] NIA 16286 205357/03
Manufacturing Process f Proceso de Manufactura: Product Type / Tipo de Producta: Surface / Superficie:
ESEAI\HLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINARO EN CALIEMTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremes:
AP1 5L ED45/JULY 2013 B/X42-1L245/1 290 PSL1 NORMAL BEVEL

BISELADD NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Lenglh / Longiiud: Quantity / Cantidad: 3 PesiPz Nominal Weight / Pest Naminal:
6.625 ) 0.28 INCH . SCH 040 / W.C 3TD 39.37 /4035 FT 120,528 FT 2336902 LB 18.99 LB/FT
n'l 68.3 X 7.1 MM 12.00 / 12,30 MTS 36.740 MTS 1060.000 KG 28.26 KG/M

Composition % / Composician %
X100 X 5000

C{Mn] Si M| Cr P S A Nb | Ni | Cu] 8n | A Ti As B

H  Max 28 | 120 — 15 40 30 30 80 - | 400 {1 400 - - - - -
Min il 29 10 - - - - - - ~ - - - - - -~
HeatN° | Sample MN® P Max 20 | 120 - 15 40 30 30 80 - | 408 | 400 - - - —_ -
Colada N* | Muesira N° Min - 23 | 10 - -1 - - - - - - — - — — - - -~ - - -
S——
5935 56099 P 20 88 | .

Product / Producto

Co 17 BUMA Nb+V+Ti
; SUMA Mot+CrNi+Cu+V

- 'Required valuest ] Ingdividuals/ Individuales
- Vlores regueridos | Win — | Max: 220 | Var -
Sample N°
Muestra N*
e
86098
86099

: Av Average:‘ Pmmednu

Onhe ong!nal cemﬁnte lha trade-mark gm.en cn!nmd
3 “f"Tenarié® is statiiped, In case the owner of the uﬂglnal céftificate would release a cepy.of fi,.hie must attast its conformity 1o the original one iak]ng g
i L jusen h!mseif Ihe respnnswblllly for any unlawfu! aF not alruwed use. Any alteralion and.’or falsiﬂwﬂun wl\l be subjec. ed to'the Taw. :

[This cefilficale Js issued by & computerized. sysfern and il Ts valid wilh electranic signatura:




Tubos de Acero de México, 5.A.

T BE Carret. México Veracruz Km 433.7 5N ]
Delfino Valenzuela Tejeria, Veracruz, Veraciuz
C.E. 91697 MEXICO
{52} 229 985 1100 tel
{52} 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA | Number/ Nomero: | Page/ Pagia
CERTIFICADC DE PRUEBAS EN FABRICA 13082253 3/5
Daie / Dia: October 30, 2013
Customer / Gliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Cusiomer’s Order Hem / Orden Chente - ltem: Custemer’s Refarence / Ref. del Cliente:  [Manufacturer’s Wearks Order N°® 7 Confirmacion de Venta;
MNIA . 16296 ) 205357/03

Manufacturing Process f Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Espacificaciones: Stesl Grade / Grado de acero: Ends / Exiremos:

AP 5L ED4SIIULY 2013 B/X42-1.245/L.290¢ PSL1 NORMAL BEVEL

BISELADO NORMAL

Dmensions / Dimensiones: Schedule { Cédula: Length / Longitud: Quantity ! Cantidad: 3 Pes/Pz Nominal Waight / Pesa Nominal:

6.625 X 0.28 INCH SCH 040 /W.C STD 39.37 / 40.35 FT 120.538 FT 2336902 LB 18.89 LB/FT

HMB.S X 7.1 MM 12.00/12.30 MTS } 36.740 MTS 1060.000 KG 28.26 KG/M

B

18: Body / Cuerpo

L

Standard / Norma:
Heat N* | Sample N° Result
Colada N° | Muestra N* Resuliado

6935 860499

Good / Bucro

- e Tiemp

Valug i Valop : . Secdnds / Segundos

18.8

El carlicado criginal pasee impresa &l logo
nformidad con ef eriginal haciendase

Esie cerfificado se emile medianle sislema oomp\j on firma electrénica.
iarls color verde, En casc de que el posesdo

résponsable por cualguler uso ilegal o Indebldo. G

- | Tenans® s, sl.amped In case the awner of the. nnglnai ‘cerfificala would release a copy-af it, Re'must aflastiitd r:uni renity to the original ane mk;ng L
upoh’ hlrnself the résponsibility for-ariy unlawﬁ.ll ar not slmwed usa. Any alteralion andn'nr “Falsification witl be' Subjsci ed 1o Iha law. s i

B Els cerlrﬁcala i5.i55U5d by a compulenzed system and |l s vahd wilh efectranic signatura; ‘Oi the ofiginal ceﬂﬁr.ate Ihs trade-mark gregn colored




= %, T M@% Tubos de Acero de México, 5.A.
L @@%ﬁ Pgﬂ@@ Carret. México Veracruz Km 433.7 5N
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICQ
{52) 229 989 1100 1=l

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nmero: Page / Pégina:
CERTIFICADO DE PRUEBAS EN FABRICA 13082253 415
Date / Dia: October 30, 2613
Customer / Clienta: PLESA ANAHUAC Y CIAS. S.A.DECV. Customer’s Order ltem / Orden Cliente - lterm: Cuslomer s Reference f Raf, del Gliente. Manufacturer's Warks Grder N / Genfirmacion de Venta:
NIA 16296 205357/03
Manufacturing Process / Proceso de Manufaclura: Product Type / Tipe de Froducto: Surface { Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SiN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Nermas o Especificaciones: Steal Grade / Grade de acero: Ends / Extremos:
AP) 5L EDAS/JULY 2013 BfX42-L245/1.290 PSL1 NORMAL BEVEL
BISELADO NORNMAL
Dimensions / Dimensiones: Scheduls / Cédula: Length / Longiiud: Quantity / Gantidad; 3 Pcs/Pz Nominal Weight / Pese Nominal!
6.625 X 0.28 INCH SCH 040 /W.C STD 39.37 14035 FT 120.538 FT 2336.802 LB 18.99 LB/FT
168.3 X 7.1 Mt 12.00/12.30 MTS 36.740 MTS 1060.000 KG 28.26 KG/M

Heat freatment / Tratamiento iérmico: Plpa / Tubo
Quench meadia of heat treatment process / Medio de enfriamenio dei tratamiento térmico; nfa
Temperature Scale / Escala de Temperatura: nfa

Typa
Tipo

asrolied

Manufactured by TenarisTamse
W rnakmg placass: . : .
Eleclnc Arc.Furnace-Ladle Fumac&CDmrnuous Caslmg Machlne
Iy Kilgd Bteer,
Materiﬂl fpee ﬁ'nrn Mercury contamma(mn
Nat repalred by ‘welding
Non'destruciwe tést. Satisfactary

lmn miethod
M ELWA < M -

Y 2013/ABTM A106, 1HASME SA106
E AGUERDO A NACE MRO175 / IS

. MRO1C3, 2010 SOLO'DUREZA MAX:
22 HRC MAX )
: Tamsa Ref ‘ 462242

El oerliﬁcado criginal posee impreso &l logo
.conformidad con e original haciéndose

U ’ :' 515 cerirf'cala Isisstied by & computenzéed syslam a.nd s veli& with electronic signalure. On ihe ung el‘lrrcala lhe Irade-mark graaty eolnred-- nfimna slecircnica.
¢ I Tenans? Isstamped. In case the owner of e orginal certificale would release a copy of it; hé,muisl aitest jts' eunfarrmty 1o the original one 1ak|ng

. upon h[mseﬂthe Tespansibility for any unlawful Qr nnl allawed use. Any alleration andfu a!siﬂcalmn wlli be subjacled ta the law.

talor verde. En caso de que 8} posaeu’ur o
. responsable por cualquier uso llegal o indabido. Gualgiier ‘alieracion vis, falswﬁcaclén astard sujsta ale ip
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Tubos de Acero de Méxica, 5.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel
(52) 229 985 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADQ DE PRUEBAS EN FABRICA

Number / Ndmero:

Page / Pagina:

13082253 5/5

Daie / Dia: October 30, 2013 .

Thls is-fa cerlify that the praduct described hére ha;‘bean man
purchaser order reguiremments. This cemf’ cate is ol &

Customer / Cliente: PLESA ANAHUAG Y CIAS, S.A, DE GV, Customer’s Order llem / Orden Cliante - ftem: Cusiomer's Reference f Ref. del Cliente:  [Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 16296 205357103

Manufacturing Process / Proceso de Manufactura: Product Type { Tipo de Producta: Surface f Superficie:

SEAMLESS HOT ROLLEP LINE PIPE SEAMLESS VARNISHED

HLAMINADO EN CALIENTE SIN COSTURA CONDUCCION 8y COSTURA BARNIZADO

Standard or Specification / Normas o Espacificaciones; Steel Grade / Grado de acera: Ends / Extremos!

APTSL ED4S/JULY 2013 BiX{42-1245/L.290 PSL1 NQORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensicnes: Schedule f Cédula: Lenglh ¢ Longitud: Quantity / Cantidad: 3 Pcs/iPz Nominal Weight / Peso Nominal:

6.625 X 0.28 INCH SCH 040 / W.C STD 39.37 /4035 FT 120.538 FF 2336.802 LB 18.99 LB/FT

3168.3 X 7.1 MW 12,00 12.30 MTS 36.740 MITS 1060.000 KG 28,26 KG/M

Heat N® Quanfiy Length Weight
Colada N° Canlidad Longitud Peso
(Pieces) {f} {m} {Tons)
e o
6935 3 120.54 36.74 1.06

Average length per pipe Nominal weight per pipe

Longitud promedio por tubo Paso nominai por tubo

(ft) (m) {ib/f) (!‘QLT)

40.18 12.247 16.387

sampled lesfed and insp

led in accorda

QUALITY CERTIFICATICN DEPT.
DEFTQ. DE CERTIFICACION DE C
Teresa M. Castelld Abrahar

~[This cemrcale isiissued by a campulenzad syslem and it Ls\.-al:d with electranic signature:: On the ungma! certlfcate lhelrade—mark green colpred
: "'Tenaris is stampad in case the owner of the ong|nal carlificate would release a copy of it ha' must attest its ‘crformity o the original ahe 1akmg

por cuatqmer usg ilegal o

hificada orginat posee impreso e loge

] nformidad con el original hacléndose . ©
als caclén esiara U g i 2

" upbn himself the responsibility forany unlawful ar not alluwed use. Any allerallon andfor 1alsmcahun will.be sitbjecled lu the: law




